
1 
 

 
 
 
 
 
 
 

 
 
 

City of Key West 

Key West, FL 
 
 

 
 
 
 

Capacity, Management, Operation and 
Maintenance (CMOM) Plan 
Richard A. Heyman Wastewater Treatment Plant and Collection System 
 

 
 
 
 
Prepared for: 

City of Key West 
August 28, 2024 
 
 
Prepared by: 

 
 

  



2 
 

Contents 
Capacity, Management, Operation and Maintenance (CMOM) Plan .................................................... 1 

Acronyms and Abbreviations ........................................................................................................... 4 

1 Introduction and Purpose ....................................................................................................... 6 
[...]
6 Sewer System Evaluation Survey (SSES) ................................................................................ 18 
6.1 CCTV .................................................................................................................................. 18 
6.2 Cleaning ............................................................................................................................ 19 
6.3 I/I reduction plan .............................................................................................................. 19 
6.4 Smoke testing ................................................................................................................... 20 
6.5 Manhole inspection .......................................................................................................... 20 
6.6 Capacity ............................................................................................................................. 20 

7 Sanitary Sewer Overflow Response ...................................................................................... 21 
7.1 Sanitary Sewer Overflow Response Plan .......................................................................... 21 
7.2 Emergency Preparedness and Response .......................................................................... 21 

7.2.1 Response .............................................................................................................. 21 
7.2.2 After Hours and Monitoring ................................................................................ 21 
7.2.3 Equipment ............................................................................................................ 21 
7.2.4 Lift Stations .......................................................................................................... 21 
7.2.5 Emergency Operations ........................................................................................ 22 

7.3 SSO Notifications .............................................................................................................. 22 



3 
 

8 Wastewater Treatment Plant ............................................................................................... 22 
8.1 Monitoring ........................................................................................................................ 23 
8.2 Effluent compliance .......................................................................................................... 23 
8.3 Maintenance ..................................................................................................................... 23 
8.4 Training/Licensure ............................................................................................................ 23 

9 Capital Improvement Plan and Budgeting ............................................................................. 24 

10 Information Technology ....................................................................................................... 24 
Reference ....................................................................................................................................... 26 
Attachment 1: Example Job Description ...................................................................................... 27 
Attachment 2: Activity Hazard Analysis ....................................................................................... 30 
Attachment 3: Smoke Testing Notification and Results Form ..................................................... 32 
Attachment 4: Industrial User, FOG, Pretreatment Ordinances ................................................. 35 
Attachment 5: Spill Emergency Response Plan ............................................................................ 37 
Attachment 6: Estimating SSO Volumes....................................................................................... 44 
Attachment 7: Public Notice of Pollution ..................................................................................... 48 
Attachment 8: FDEP DMR Example .............................................................................................. 52 

 

  



4 
 

Acronyms and Abbreviations 
AADF annual average daily flow 

AWWA American Water Works Association 

ARV air release valve 

BOD biological (or biochemical) oxygen demand 

CCTV closed-circuit television 

CEU continuing education unit 

CIP Capital Improvement Plan 

CIPP Cured-in-Place Pipe 

CKW City of Key West 

CMMS Computerized Maintenance Management System 

CMOM Capacity, Management, Operation, and Maintenance 

CO2 carbon dioxide 

CPI-U Consumer Price Index for All Urban Consumers 

DMR discharge monitoring report 

DOD Department of Defense 

EPA Environmental Protection Agency 

FDEP Florida Department of Environmental Protection 

FKAA Florida Keys Aqueduct Authority 

FOG fats, oils, and grease 

FSE food service establishment 

GI grease interceptor 

GIS Geographic Information System 

H2S hydrogen sulfide 

HDPE high-density polyethylene 

I&C instrumentation and controls 

I/I infiltration and inflow 

IT information technology 

LF linear feet 

MG million gallons 

MGD million gallons per day 

NASSCO National Association of Sewer Service Company 

NPDES National Pollutant Discharge Elimination System 

O&M operations and maintenance 

OGI oil/grease interceptor 



5 
 

OJT on-the-job training 

OMI Jacobs Operations Management International 

OSHA Occupational Safety and Health Administration 

PACP Pipeline Assessment Certification Program 

PNP Public Notice of Pollution 

PVC polyvinyl chloride 

RAHEPF  Richard A. Heyman Environmental Protection Facility 

ROW right of way 

SCADA system control and data acquisition 

SOP standard operating procedure 

SORP sewer overflow response plan 

SSES Sanitary Sewer Evaluation Survey 

SSO Sanitary Sewer Overflow 

SUO Sewer Use Ordinance 

TMADF three-month average daily flow 

TSS total suspended solids 

TV television 

UI underground injection 

UV ultraviolet 

USEPA United States Environmental Protection Agency 

VCP vitrified clay sewer pipe 

W/WW water/wastewater 

WWTP wastewater treatment plant  

  



6 
 

1 Introduction and Purpose 
The purpose of a Capacity, Management, Operations, and Maintenance (CMOM) plan is to assist 
wastewater utility owners and operators in providing a high level of service to customers and increase 
regulatory compliance. A CMOM is used to identify and incorporate industry-accepted practices to 
better manage, operate, and maintain collection systems. CMOM planning also helps to evaluate 
collection system capacity, respond to and ultimately reduce sanitary sewer overflows (SSOs).  

This manual will assist the City of Key West (CKW) in the continuation and expansion of its maintenance 
program for the entire system; meet its goal to provide reliable, safe, and efficient wastewater services; 
and satisfy the United States Environmental Protection Agency’s (USEPA) guidelines for CMOM 
activities. The CMOM plan helps CKW to meet USEPA and Florida Department of Environmental 
Protection (FDEP) regulatory requirements to protect water quality and the environment. 

2 Collection System Description 
CKW’s wastewater collection system consists of more than 85,000 linear feet (lf) of force main and 
330,000 lf of gravity main lines serving a population consisting of 26,000 residents and an approximate 
transient population of 26,000. Visitors to Key West are estimated at 52,000 on an average day. The 
system has 1,388 manholes and 26 wastewater lift stations. It also receives sewerage from 12 
connection points with United States (US) Navy and Coast Guard facilities, and an additional connection 
with Fort Zachary Taylor State Park. Wastewater from the collection system is conveyed to the Richard 
A. Heyman Environmental Protection Facility (RAHEPF), a permitted domestic wastewater treatment 
facility located on Fleming Key. Tables 2.1, 2.2, and 2.3 below summarize the pipe diameter, material, 
and age distribution respectively for the collection system. 

Table 2.1: City of Key West Wastewater Collection System Pipe Diameter Distribution 

Pipe Diameter (in) Force Main Gravity Main 

2-6 22% 0.5% 

8-12 20% 85.5% 

14-18 14% 7% 

20+ 44% 6% 

Unknown  1% 

 
Table 2.2: City of Key West Wastewater Collection System Pipe Material Distribution 

Pipe Material Force Main Gravity Main 

PVC 78% 99% 

HDPE 22% 0.3% 

Clay 0% 0.2% 

DI 0% 0.5% 
 

Table 2.3: City of Key West Wastewater Collection System Pipe Age Distribution 

Pipe Age Force Main Gravity Main 

0-25 years 78% 86% 

26-50 years 22% 14% 



7 
 

 

Figure 2.1 below shows CKW’s lift stations and lift station district boundaries.  

 
City boundaries on Key West extend to adjacent US Navy and Coast Guard bases under separate 
jurisdiction. The US Navy and Coast Guard bases each have operating areas and residential areas located 
adjacent to, but outside of the City’s boundary. City land-use is primarily residential and commercial. 
Hospitality is the dominant commercial activity includes hotels, short-term rentals, restaurants and bars 
servicing tourists arriving by automotive vehicles, aircraft, and boats/ships including large commercial 
cruise liners. The hospitality industry’s impact on overall population on Key West is significant as single 
day event driven transient population can far exceed reported residential population. 

RAHEPF has a 10.0 million gallons per day (MGD) Annual Average Daily Flow (AADF) permitted capacity 
extended aeration domestic wastewater treatment plant. The plant has an average daily flow for 2023 
of 4.6 MGD. The plant consists of headworks of three mechanical bar screens and two grit removal 
systems. The biological treatment units include a 5-stage Bardenpho process with a 0.35 million gallon 
(MG) anaerobic zone, 0.87 MG anoxic zone, 2.61 MG aeration zone, 0.97 MG post-anoxic zone, and a 
0.24 re-aeration zone. Solids are removed from the effluent by two clarifiers with a capacity of 10 MGD 
each and four cloth media filters. Two ultraviolet (UV) reactors are utilized for disinfection. The plant 
also includes two sludge storage tanks (total volume 0.44 MG) and two belt-filter presses. Effluent is 
discharged under permit to 2 underground injection well systems. (FDEP Permit FLA147222, 1/23/2024-
1/22/2029) 

  
Figure 2.1. City of Key West Wastewater Lift Stations and Lift Station Districts. 



8 
 

3 Collection System Management 
Wastewater collection systems are important major assets and represent a large capital investment. 
Utilities are responsible for managing these systems and should set goals to protect infrastructure 
investments, provide adequate capacity, reduce operations and maintenance costs, and reduce and 
rapidly respond to sanitary sewer overflows. Completing all preventative maintenance, timely upgrades, 
reduction of SSOs, and regulatory compliance are key goals for CKW. Protection of public health and the 
environment is a priority. CKW also has goals to increase sustainability, resilience, preparation for 
weather and disasters, and implementing new technology as appropriate. CKW has implemented proper 
procedures, operations and maintenance (O&M) management, and training to help reach these goals.  

3.1 Organizational History and Structure 
The City of Key West became an incorporated city in 1828. The territorial council of Florida granted the 
city a charter. CKW is governed by a mayor-council system with a 6-member city commission elected 
from individual districts. The city encompasses the 4-mile long and 1-mile-wide island of Key West and is 
the southernmost city in the contiguous United States. The city also encompasses several nearby 
islands, including a section of Stock Island. The Naval Air Station Key West, Truman Annex, and Trumbo 
Point Annex are all under jurisdiction of the US Navy.  

The city has 15 departments. The utilities department, falling under the assistant city manager, includes 
3 divisions: Waste Water, Storm Water, and Solid Waste. Potable water is provided to the Florida Keys, 
including CKW, by the Florida Keys Aqueduct Authority (FKAA), independent of the city government. 
CKW organizational charts are shown below in Figures 3.1 and 3.2. 



9 
 

 

 
CKW has contracted Jacobs Operations Management International (Jacobs OMI) to operate, maintain, 
and manage the wastewater treatment plant (RAHEPF) and related facilities, including collection and 

 
Figure 3.1. City of Key West Organization Chart 2024. 

 

Figure 3.2. City of Key West Utilities Organization Chart 2024. 



10 
 

stormwater systems. Jacobs OMI includes a project manager, operations supervisor, maintenance 
supervisor, and collection system supervisor. Jacobs OMI organization chart is shown in Figure 3.3 
below. 

 

3.2 Mission and Goals 
As stated in the September 30, 2023, Annual Comprehensive Financial Report, CKW’s vision is “A tropical 
island with unique community character in harmony with the diversity of its people and with its 
environment” and a mission of “honoring our past and embracing our future for a better Key West”. A 
strategic plan was written for the years 2021-2024 (Key West Forward, The Strategic Plan for the City of 
Key West, 2021-2024 by Elisa Levy Consulting) that includes addressing affordable housing, rising sea 
levels, environmental protection, major projects, communication strategy, and an employee plan.  

3.3 Staffing 
CKW has 10 employees in the Utilities department, including the Utilities Director. The RAHEPF facility is 
staffed by 30 full time Jacobs OMI employees. These include supervisors, administrators, six operators, 
one lead operator, one laboratory analyst, one lead maintenance technician, and four maintenance 
technicians. The collection system also has an additional six operators and three maintenance 
specialists. An example job description is attached as Attachment 1. 

The treatment plant is staffed 24/7 by a Class A operator as required by FDEP permit, while full 
operations and maintenance staff begins at 7:30 am daily. Maintenance staff rotates on call duties to 

 
Figure 3.3. Jacobs OMI Organization Chart 2024. 



11 
 

ensure coverage 24/7/365. During emergencies and predicted severe weather, staff may be contacted 
to provide additional support.  

The wastewater treatment plant and collection system staff do not currently have open positions. Hiring 
new staff can be challenging due to limited qualified talent living and working with the south Florida 
Keys. The staff must be able to pass federal background checks, because the treatment plant, some 
assets, and offices are located on the Naval Air Station. When recruiting, staff vacancies can remain 
open for weeks. 

Utility construction work and capital projects are contracted out. Some maintenance is also contracted 
for large projects, like smoke testing for the entire system. Small repairs and maintenance are handled 
by Jacobs OMI staff.  

3.4 Safety and Training 
CKW has a comprehensive Safety Manual for all employees. Policy and by Occupational Safety and 
Health Administration (OSHA) requirements are detailed in the manual. Jacobs OMI also has 
comprehensive safety manual and training for all wastewater treatment plant and sewer collection 
system operation and maintenance employees. Safety topics covered include PPE, materials, 
equipment, trenching, excavating, confined spaces, and others. Safety standard operating procedures 
(SOPs) are written and available to all employees. Staff also attends numerous safety training sessions 
throughout the year. An example Activity Hazard Analysis for a manhole inspection with rain pan insert 
is shown in Attachment 2. 

CKW and Jacobs OMI utilize a combination of on-the-job skill training, self-study, and manufacturer and 
industry-wide training to meet its training needs and requirements. A First-Aid, CPR, and AED training 
class is offered periodically. Jacobs OMI training is provided to new employees at the time of hire and all 